





PREFACE

This report documents water quality trends and exceedances of objectives, effluent
releases, and control measures for the Red River basin for the 2002 Water Year
(October 01, 2001 through September 30, 2002). In addition, this report describes
the activities of the International Red River Board during the reporting period
October 01, 2002 to September 30, 2003 and identifies several current and future
water quality and water quantity issues in the basin.

The units of measure presented in this report are those of the respective agencies
contributing to this report.



TABLE OF CONTENTS

1.0

P
coo

5.0

6.0

7.0

8.0

9.0

SUMIMATY ...eviiiieeiieeciee ettt e e e st ee et e e stee s taeessseessseeassseessseessseeensseesnseesnnes
[...]
Walleye 1 meal per week under 20 | 1 meal per month under

Above Thief River Falls Dam

inches in length

20 inches in length

White Sucker
Above Thief River Falls Dam

Unlimited under 15 inches; 1
meal per week 15-20 inches in
length

1 meal per week under 20
inches in length

Black Crappie
Below Thief River Falls Dam

1 meal per week under 15
inches in length

1 meal per week under 15
inches in length

International Red River Board - Annual Report 2003

39



inches in length

River Species General population Vulnerable population
consumption consumption
Carp 1 meal per week 15- 20 inches | 1 meal per month 15- 20
Below Thief River Falls Dam in length inches in length
Smallmouth Bass 1 meal per week under 20 | 1 meal per month under
Below Thief River Falls Dam inches in length 20 inches in length
Walleye 1 meal per week under 20 | 1 meal per month under
Below Thief River Falls Dam inches in length 25 inches in length
Red River Black Bullhead Unlimited 1 meal per week under 15
inches in length
Black Crappie Unlimited 1 meal per week under 15
inches in length
Burbot 1 meal per week 15- 20 mches | 1 meal per week 15- 20
in length inches in length
Carp 1 meal per week under 30 | 1 meal per week 30
inches in length inches in length
Channel Catfish 1 meal per week under 30 | 1 meal per week under 15
inches in length inches in length; 1 meal
per month 15-30 inches in
length
Freshwater Drum 1 meal per week 15-25 inches | 1 meal per week under 15
in length inches in length; 1 meal
per month 15-30 inches in
length
Golden Redhorse 1 meal per week 15-20 inches | 1 meal per month15-20
in length inches in length
Northern Pike 1 meal per week 15-30 inches | 1 meal per week under 15
in length inches in length; 1 meal
per month 15-30 inches in
length
Quillback 1 meal per week under 20 | 1 meal per month under
inches in length 20 inches in length
Redhorse Sucker 1 meal per week under 20 | 1 meal per month under
inches in length 20 inches in length
River Carpsucker 1 meal per week under 20 | 1 meal per month under
inches in length 15 inches in length; 1
meal per month 15-20
inches in length
Sauger 1 meal per month under 20 | 1 meal per month under
inches in length 20 inches in length
Silver Redhorse 1 meal per week 15- 20 inches | 1 meal per month 15- 20
in length inches in length
Walleye 1 meal per week under 30 | 1 meal per week under 15
inches in length inches in length; 1 meal
per month 15-20 inches in
length; do not eat 20-30
inches in length
White Sucker 1 meal per week under 20 | 1 meal per month under
inches in length 20 inches in length
Roseau Carp 1 meal per week 15-20 inches | 1 meal per week 15-20
in length inches in length; 1 meal
per month 20-25 inches in
length
Walleye I meal per week under 20 | I meal per month under

20 inches in length

Mercury is a classic example of a bioaccumulative chemical: it never degrades, it can bioaccumulate
through the food chain to toxic levels from benign water concentrations, and it can cause serious health
effects. To make the situation worse, it is unusually mobile in the environment and it readily moves from
one medium to another. Mercury can volatilize and be deposited elsewhere time after time. Atmospheric
transport can be short (metres) or long (around the world). Mercury numerical water quality standards
are based on total concentrations and thus, total mercury will be used in the assessment. Minnesota’s
statewide chronic water quality standards for total mercury is 6.9 ng/L, which is based on human health.

International Red River Board - Annual Report 2003

40




With regard to the exposure element, the MPCA has departed from EPA policy based on local
information and the importance of fishing in this state. Minnesota human health-based water quality
standards are calculated assuming people eat 30 grams of fish per day. EPA uses 17.5 grams per day
(prior to 2000, EPA used 6.5 g/d). The MPCA arrived at a value of 30 grams per day in 1989, based on
several surveys of the fish eating habits of anglers. Thirty grams per day equals about one half-pound
meal per week. Because the one-meal-per-week consumption rate (~ 30 g/d) is the basis for all
Minnesota human health-based water quality standards, the MPCA position is that eating one fish meal
per week (over a life time) is fully supporting the use. In other words, advice to limit consumption to “no
more than one meal per week” (or any advise that is less restrictive) is not considered an exceedance of
the mercury or PCB water quality standards. But, advice to limit consumption to less than one meal per
week, such as one meal per month, for any member of the population, is an indication of impairment.
Less than 20 percent of anglers and less than 95 percent of the whole population in the upper Midwest eat
more sport-caught fish than one meal per week over a lifetime.

The new EPA mercury fish tissue criterion of 0.3 ppm was calculated assuming people eat 17.5 grams of
fish per day. If the EPA criterion is re-calculated using 30 g/day, the criterion becomes 0.17 ppm. The
difference between the MDH threshold value of 0.2 ppm and the re-calculated EPA criterion of 0.17 ppm
is the fact that the EPA criterion accounts for people eating some ocean fish in addition to freshwater
fish, whereas the MDH advice is based on exposure from freshwater sport-caught fish only. Given the
closeness of 0.17 and 0.2 ppm, the more protective MPCA fish consumption assumption, (and the
uncertainties inherent in criteria development and use of built in safety factors), the MPCA believes that
the use of the 0.2 value as the threshold for impairment decisions is appropriate.

MPCA reports that mercury is the leading cause of water quality impairment in the State of Minnesota.
The agency is participating in a multi-agency research project to determine the effects of mercury
exposure on fish. Preliminary results were presented at the Red River Basin Institute’s April 2003
International Water Conference. Figure 11 indicates the relative significance of methylmercury as a
leading cause of surface water impairment in Minnesota, and Figure 12 indicates the regional
significance of fish consumption advisories for mercury.

Figure 11. Methylmercury Surface Water Impairment in Minnesota

Methylmercury: Leading Cause of
Surface-Water Impairment in Minnesota

Mercury

PCBs

Excess nutrients
Turbidity

Fecal coliforms
Impaired biota
Low oxygen
Ammonia

All others

800 1000 1200 1400

Number of Impairments

International Red River Board - Annual Report 2003 41



Figure 12. Regional Fish Consumption Advisories for Mercury

A Serious Regional Problem
Fish-Consumption Advisories for Mercury
(Year 2000)

Minnesota
Wisconsin
Indiana
Florida
Massachusetts
Georgia
Michigan
South Carolina
Ohio

New Jersey
New Mexico
Montana
Louisiana
Other States

400 600 800

Number of Advisories

North Dakota

Point Source Control Program

The North Dakota Pollutant Discharge Elimination System (NDPDES) program regulates the release of
wastewater and storm water from point sources into waters of the state. Permitted municipal and
industrial point source dischargers must meet technology and water quality-based limits.

Toxic pollutants in wastewater discharges are an important concern, particularly for the larger cities and
industries in North Dakota. They are regulated through the industrial pretreatment program which is
administered by US EPA Region VIII. The cities of Grand Forks, Fargo, and West Fargo have approved
pretreatment programs in the eastern part of the state. The department is in the final stages of seeking
delegation for the pretreatment program. The department had expected final approval by US EPA during
calendar year 2002. However, the time needed for legal reviews has delayed submittal of the final
program package to EPA for approval.

All waters of the state shall be free from substances attributable to municipal, industrial, or other
discharges in concentrations or combinations which are toxic or harmful to humans, animals, plants, or
resident biota. This standard is enforced in part through appropriate Whole Effluent Toxicity (WET)
requirements. All major municipal and industrial permittees must monitor their discharge for WET on a
regular basis. Should the results from these tests indicate the effluent is toxic to aquatic organisms, a
toxicity identification evaluation (TIE) may be required. TIEs have resulted in minor and major
wastewater upgrades to select municipalities and industries.

International Red River Board - Annual Report 2003 42



Wastewater discharge data during the reporting period October 1, 2001 to September 30, 2002 are
presented in Table 11. In addition, the average BOD, and TSS values from facilities discharging to the
Red River for the years 1985 to 2002 are presented in Figure 13.

The City of Fargo's wastewater treatment plant provides a quality effluent on a continual basis to the Red
River. Wastewater treatment consists of pretreatment/odor control, primary clarification, trickling filters,
nitrification filters, final clarification and disinfection. Improvements to the residuals management
(additional digesters, sludge drying beds and belt presses) has given the City more flexibility in
addressing the sludge and wastewater treatment. Although the City presently uses the processed solids as
cover at the municipal landfill, they are exploring several different options to address the biosolids issue.
Fargo still maintains their six, 90-acre wastewater stabilization ponds which can be used for storage
during times of flooding or an upset in treatment plant.

Cargill Corn Milling (ProGold) produces high fructose corn syrup at their facility near Wahpeton. The
plant discharges to the Red River on a continuous basis with storage ponds available to store wastewater
when treatment is inadequate or when the river would be adversely affected. Wastewater high in total
dissolved solids is stored in two ponds on site. The discharges from these ponds must be coordinated
with the conditions in the Red River, downstream users and discharges from Minn-Dak Farmer’s
Cooperative in order to meet the requirements of their permit. The background water quality in the Red
River continues to be the most limiting factor for coordinating discharges from the ponds, particularly
when flows are predominantly from Lake Traverse. The department re-issued Cargill’s NDPDES permit
in July 2000. Like the original permit, the requirements in the new permit protect water quality standards
and reflect comments and concerns expressed by federal, state, municipal and citizen entities in North
Dakota and Minnesota.

American Crystal Sugar uses a combination of lagoons and constructed wetlands for wastewater
treatment at their facilities in Hillsboro and Drayton. The final effluent from these facilities surpasses the
federal effluent criteria for suspended solids and oxygen demand. The 1.5 million gallons per day
(MGD) anaerobic digester and clarifier at the Hillsboro plant maximizes the performance of the existing
aerobic digester resulting in a reduction of the feed water strength while maintaining a constant
temperature throughout the season. This water is of better quality and is routed to the wetland earlier in
the season, maximizing the wetland’s ability to provide additional treatment/polishing prior to discharge.

The Minn-Dak Farmer’s Cooperative sugar beet processing plant uses both mechanical and facultative
lagoons for wastewater treatment at the Wahpeton facility. The wastewater receives additional
treatment/polishing in the large discharge reservoir from which the final effluent is discharged through
an in-stream diffuser to the Red River. The addition of the nitrification/de-nitrification system has
significantly decreased ammonia levels in the discharge. Minn-Dak continues to coordinate its
discharges with Cargill, since both facility permits contain receiving stream quality requirements for
sulfate, chloride, and total dissolved solids.

The City of Grand Forks has moved the start-up date of their new wastewater treatment plant to
midsummer 2003. The treatment facility consists of a high level activated sludge plant using a European
technology of Micro-Bubble Flotation. The plant is designed for 15 MGD and 40,000 pounds of BOD..
The operation of the new treatment facility has also been modified to include the continual use of the
stabilization ponds for treatment/storage and biosolids management. Treatment and operational practices
have also been adjusted in the water treatment plant residuals handling facility in an effort to reduce the
likely hood of residuals being discharged to the Red River. The proposed flood protection dike
alignment runs through the water treatment plant facility. Based on this and the age of the plant, the long
range plans are to relocate the water plant further away from the river which is subject to flooding. The
City continues to move forward on activities associated with the new water treatment plant. The new
plant will be built east of Interstate 29 in the SW part of the new industrial park. The raw water intake
and transmission line from the river to the proposed treatment plant location has been completed and a
large clearwell/reservoir is in the process of being constructed.

International Red River Board - Annual Report 2003 43



The Cities of Fargo, West Fargo and Grand Forks were notified in the fall of 2002 that discharge permits
would be required for their storm sewer systems in response to EPA’s storm water phase II rule. The
goal of the permitting effort is to restore and maintain the quality in water bodies through the
management and treatment of urban storm water runoff. To accomplish this goal the Cities will be
developing a Storm Water Pollution Prevention Program designed to reduce the discharge of pollutants
from their storm sewer systems. Permit applications and program outlines were due to be submitted to
the department in the spring of 2003.

Fish Consumption Advisory

The North Dakota Fish Consumption Advisory was updated in January 2001 as a statewide advisory.
Mercury data from fish tissue samples collected from rivers, lakes and reservoirs throughout the state
were combined resulting in a statewide advisory for walleye, northern pike, yellow perch, largemouth
bass, smallmouth bass, white bass, channel catfish, and chinnook salmon.

International Red River Board - Annual Report 2003 44



Table 11. Waste Discharge Data for North Dakota during the Reporting Period October 1, 2001 to September 30, 2002

Discharge Quality - mg/l Discharge BOD-5 TSS Time in
Length of Rate Loading Loading Permit
Discharge Total Flow BOD-5 TSS Avg. Avg. Avg. Compliance
Source* Days M} High Low Avg. High Low Avg. M?/day kg/day kg/day Percent
Drayton 7 | 83467.766 6 6 6 5 5 5 11923.967 | 71.5438 | 59.61983 100
Fargo 342 14232054 14.2 2.5 8.2538 19.6 5.7 10.9923 | 41614.194 | 343.477 457.436 100
Grafton 15 | 598408.49 6.6 6 6.1 24 5.5 11.465 39893.9 | 243.353 | 457.3836 100
Grand Forks 63 | 7708909.4 45 6 10.397 45 12 21.65 122363.64 1272.17 | 2649.173 100
Grand Forks 10 | 352459.21 6 6 6 9.7 5 5.78333 | 35245921 211.476 | 203.8389 100
AFB
Wahpeton 28 1072290.5 21 6.3 10.528 60 10.5 22.375 | 38296.089 | 403.162 856.875 98.1
West Fargo 73 1621039.8 14.45 57 | 9.0257 83.3 5.7 22.7914 | 22206.025 | 200.425 506.107 97.3
ACS-Drayton 119 | 876303.21 29 7 11.2 41.5 18.5 13.16 | 7363.8925 | 82.4756 | 96.90883 100
ACS-Hillsboro 214 507420.9 8 4 | 4.6667 40.8 8.5 12.1 | 2371.1257 11.0653 | 28.69062 100
Minn Dak 37 1053516.9 18.5 8.5 14.4 27.7 7.5 20.3333 2847343 | 410.017 [ 578.9597 100
Cargill Inc 363 1915058.6 28.1 2 11.309 50 3 22.95 | 5275.6435 | 59.6631 121.076 98.1

* Source -- Population greater than 1,000 or P.E. greater than 1,000

International Red River Board - Annual Report 2003



Figure 13. Average BOD & TSS for Wastewater Discharges to the Red River, 1985 to 2002

Average BOD & TSS for Wastewater Discharges
to the Red River